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i d ARG G /440 HICR2016 3. 0V 83mAh/4lIn I (RFTFSHL)
a2 AR Chinese
Nemeof Sample g¢ Lithium battery CR2016 3.0V 83mAh
English
5 1109030178
_Sample No ——— o=
A E A HEREHARAR
Consignor /
L A RN AN CkHED) LA B2 &)
Manufacturer /
TETNE BHEE CeTrRiyEimmgi i)
Test method UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS”
H R AFR BAE (LTl ifmmise)
Criterion UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS”
A SaSh A, AR
Appearance silvery Button
#&?dﬁiﬁ_ﬂﬁa 20094E03 H30E — 20094£04 H29H
['est Date
e AR A el ; it s AR E B mEH ; SRS
’&‘iﬁ‘l;ﬁﬂ Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Impact, Forced discharge
ZHPE M AILUNSS. 3B, s Re
The sample has passed the test items of UN38. 3.
b i =27
Conclusion
B | I}Ui(l}atml E
Bt sl AR, R
X
Comment e
* S
A 43 b 2k / \ 2?}%% ;
Consignor
Address e
ok .y i ¥ o2 ot
Approver: Checker: /& A Compiler: ,
RE

Title: Bl s TF0T (Vice chief engineer)
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F10m 2w

pg | BERAEZHE | FFRERIGRERS | poug AT Gz
N Name of Test | Standard requirement or The Test Rasuit Conclaan R K
9 ltems Clause Namber of Standard emar
BAE (ATFREEYEMAERIEL ) /
1 i B B RRABREFM) (ach) (T | KR 1 =
Altitude Btk RRAFFETA 38.3 % | See Appendix 1 Atk
simulation BTl Passed
UN Manual of Tests and
Criteria Section (4th) 38.3
Test T.1
WA AFRHET M (4th) 38.3 WH o /
2 Fl T.2 R 2 b
Thermal test UN Manual of Tests and See Appendix 2 =
Criteria Section (4th) 38.3 Passed
Test T.2
R FRHETF A (4th) 38.3 && | s i
3 =3l T.3 Wi 3 e
Vibration UN Manual of Tests and See Appendix 3 ¥
Criteria Section (4th) 38.3 Passed
Test T.3
WA FARHEF M (1th) 38. 3 AR
1 Mty T.4 WpE 4 b /
Shock UN Manual of Tests and See Appendix 4 et
Criteria Section (4th) 38.3 Passed
Test T. 4
R FERHET (4th) 38.3 Wl /
5 Al T.5 KK 5 >
External short UN Manual of Tests and See Appendix 5 o
CiTCUE Criteria Section (4th) 38.3 Passed
Test T.5
R FPRAETF M (4th) 38.3 Wi
6 R T.6 W 6 N /
Impact UN Manual of Tests and See Appendix 6 iy
Criteria Section (4th) 38.3 Passed
Test T.6
WEAPRAET M (4th) 38.3 B K /
7 SRR R T.8 Wiz 7 L
Forced UN Manual of Tests and See Appendix 7 ekt
discharge Criteria Section (4th) 38.3 Passed
Test T.8
8 LFZH
This space
intentionally
left blank
9
B IR A PRISIR - 16°C-20C ; BREE A - /%
Test Environment Ambient temperature:16°C-20°C;Ambient humidity:/%
Condition
AERE
Test Item
2 LA H AL =
Subcontracted Test FELEETE £ #F / L /
Condition Subcontracted Name Post Code
Laboratory Mo hb / 95 /
Address Tel




LA TR AT s
B B L - WA

SRICI Testing Centre Test Report—Appendix 1 No. 1109030178
10w HIRW
F5 i BBRE L4 | RS
No Name of Test Items |Altitude simulation
Haas |Hans oot Before | BBE A |ogumy |wews tens
Sample No| Sample }ﬁ_i' FROE| RE |FRUE| e Residual Other
Stams | Weight | OCV | Weight | OCV | ) 55e/% | OCV/% | Event
/g v /g v
1 RIBCH 1. 7037 3.04 1. 7039 3.04 0. 00 100. 00 0
2 KIBCHE | 1.6826 3. 08 1. 6826 3. 08 0.00 100. 00 0
3 Figds | 1.6949 3.01 1. 6949 3.08 0. 00 100. 00 0
4 A | 1.7000 3.01 1. 6996 2. 81 0. 02 93. 36 0
5 KIgH | 1.7154 3.05 1. 7149 3.05 0.03 100. 00 0
6 AR | 1.7042 3.05 1. 7040 3.05 0. 01 100. 00 0
7 R | 1.7079 3. 06 1. 7078 3. 06 0.01 100. 00 0
8 A | 17137 3.02 1. 7135 3. 02 0.01 100. 00 0
9 K | 1.6940 3.07 1. 6940 3.07 0. 00 100. 00 0
10 KBOoE | 1.7164 3.10 1. 7160 3.10 0. 02 100. 00 0
11 S | 17119 1. 7112 0. 04 0
12 SEAMHE | 1.7029 1. 7024 0.03 0
13 el [ 1.7014 1. 7013 0.01 0
14 SEATE | 1.6983 1. 6976 0. 04 0
15 SEANHE | 1.7063 1. 7056 0. 04 0
16 SEATBOR | 1.7039 1. 7031 0. 05 0
17 SEATRH | 1. 7089 1. 7084 0.03 0
18 seATBc | 1.7003 1. 7001 0.01 0
19 SeATR | 1. 7133 1. 7131 0.01 0
20 SEACE | 1. 6966 1. 6964 0.01 0

&ix: L-hi V-IRA

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

L "5
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F}10m F4a4m

5 5 AR E LA | PR
No Name of Test Items |Thermal test
FEPWR pUp R AT Before RIS After FERE | MewE [ens
Sample No| Sample | A¥E | F¥OAE| KE |FBELE|" oo | Residual | Other
Status | Weight | OCV | Weight | OCV | ) oes/n | 0cV% | Event
/g /v /g v
1 ARTBCH 1. 7039 3.04 1. 7006 2.99 0.19 98. 36 0
2 AT H, 1. 6826 3.08 1. 6808 3.01 0.11 97. 73 0
3 A JECH 1. 6949 3.08 1. 6930 2.97 0.11 96. 43 0
4 A JHCH 1. 6996 2. 81 1. 6973 2.97 0.14 100. 00 0
5 RIBCE [ 1.7149 3.05 1. 7128 3. 00 0. 12 98. 36 0
6 A B 1. 7040 3.05 1.7014 2. 99 0.15 98. 03 0
7 AR | 1.7078 3. 06 1. 7058 3.01 0. 12 98. 37 0
8 ATB0R 1. 7135 3.02 1. 7108 2.98 0.16 98. 68 0
9 ATBCE 1. 6940 3.07 1. 6918 2.89 0.13 94, 14 0
10 ARTECH 1. 7160 3. 10 1. 7145 2.90 0.09 93. 55 0
11 SEAMHE | 17112 1. 7091 0.12 0
12 SEATRH | 1.7024 1. 7011 0. 08 0
13 A 1.7013 1. 6984 0.17 0
14 STEATHH [ 1.6976 1. 6953 0.14 0
15 SEAMH [ 1. 7056 1. 7040 0.09 0
16 FEAIMHL [ 1. 7031 1. 7011 0.12 0
17 SEACR |  1.7084 1. 7056 0.16 0
18 SEAEBOE|  1.7001 1. 6976 0.15 0
19 mﬁfﬁitﬁ 1. 7131 1. 7109 0.13 0
20 eI | 1.6964 1. 6954 0. 06 0

&ix: LRk V- D-Afk R-RE F-RK 0-RR&R. LR, LMK, TR ARK
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

<
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¥ 10m ®LoH5 W
A5 AL B & AR x5
No 9 Name of Test Items | Vibration
Hams |Hags| RN Bofoe | RBE A |zgpx | mees et
Sample No | Sample | /A% | FA®R&&E| RE | FBLE | Mass | Residual | Other
Status | Weight | OCV | Weight OEV Loss/% | OCV/% | Event
/g /v g
1 ARIEHL | 1.7006 2.99 1. 7007 3.00 0. 00 100. 00 0
2 AJEOE | 1.6808 3.01 1. 6807 3.02 0.01 100. 00 0
3 AIB0H | 1.6930 2.917 1. 6930 2.98 0. 00 100. 00 0
4 A | 1.6973 2.97 1. 6973 2. 97 0. 00 100. 00 0
5 g | 1.7128 3. 00 1. 7126 3.01 0. 01 100. 00 0
6 Figws | 1.7014 2.99 1.7012 3.00 0. 01 100. 00 0
7 Adfes | 1.7058 3.01 1. 7056 3.02 0.01 100. 00 0
8 AT | 17108 2.98 1. 7109 2.99 0. 00 100. 00 0
9 KPR | 1.6918 2. 89 1. 6919 2. 89 0. 00 100. 00 0
10 RigH | 17145 2.90 1. 7147 2.91 0. 00 100. 00 0
11 SEATEOE | 1. 7091 1. 7089 0.01 0
12 SEATHE | 1.7011 1. 7011 0. 00 0
13 SEASTRHL | 1.6984 1. 6984 0. 00 0
14 SEAIMHE | 1.6953 1. 6952 0.01 0
15 se4siges | 1.7040 1. 7040 0. 00 0
16 SEAIH | 1.7011 1. 7012 0. 00 0
17 SEATHHL | 1. 7056 1. 7056 0.00 0
18 SEAIHHL | 1.6976 1. 6974 0.01 0
19 SEAIRHL | 1. 7109 1. 7109 0. 00 0
20 ST | 1. 6954 1. 6954 0. 00 0
&ik: Lk V-4 D-AR4k R-E F-RK 0-RkmA. LR, AR, RBE. ALK

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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SRICI Testing Centre Test Report—Appendix 4 No. 1109030178
¥ 10m Fe6m
5 7 BBRE L4k | il
No Name of Test Items | Shock
Wt s | Hans il Belore | RBE Afler gy |Haes [funs
Sample No| Sample /3 i FReE| RE |FTHRLE Mass Residual Other
Status | Weight OCV | Weight | OCV Loss/% | OCV/% | Event
/g /v /g v
1 A | 1.7007 3. 00 1. 7003 3.00 0. 02 100. 00 0
9 AKigol | 1.6807 3.02 1. 6805 3.02 0.01 100. 00 0
3 A | 1.6930 2.98 1. 6928 2.98 0.01 100. 00 0
4 A | 1.6973 2. 97 1. 6970 2.97 0. 02 100. 00 0
5 AT | 1.7126 3.01 1.7123 3.01 0. 02 100. 00 0
6 ATBOE | 17012 3. 00 1. 7011 3.00 0.01 100. 00 0
7 A | 1. 7056 3. 02 1. 7056 3. 02 0. 00 100. 00 0
8 AJHH | 17109 2.99 1. 7106 2.99 0. 02 100. 00 0
9 ARJEH | 1.6919 2.89 1. 6915 2.90 0. 02 100. 00 0
10 RBOR | 17147 2.91 1. 7143 2.91 0. 02 100. 00 0
11 seA| 1. 7089 1. 7090 0. 00 0
12 se4icd| 107011 1. 7009 0.01 0
13 AR 1. 6984 1. 6982 0. 01 0
14 SEATIRCHL] 1. 6952 1. 6951 0. 01 0
15 SEATBCE| 1. 7040 1. 7037 0. 02 0
16 SEAIEE] 1.7012 1. 7008 0. 02 0
17 SEATROE| 1. 7056 1. 7054 0.01 0
18 SEeH| 1.6974 1. 6973 0.01 0
19 seafids| 1. 7109 1. 7106 0.02 0
20 SEATRCHE| 1. 6954 1. 6952 0. 01 0

i L-Hk V- D-FAR R-ARE F-RK 0-RRk. LA, TR, REE LRX
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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10T B TH

%5 L IR B L AR BN 2%

No = Name of Test Items External short circuit
i A AR Ma:.:f— iﬁrﬁlﬁfmfeﬁmre FALRR
Sample No Sample Status ' Other Event

1 AT 72.6 0
2 ATEH 73.5 0
3 AR 72.8 0
4 AT H 71.9 0
5 AT R 73.5 0
6 ATHHL 75i 1 0
7 ATBOE 72.8 0
8 AT H 73.9 0
9 AT 72.6 0
10 A JEH Th2 0
11 e 56. 2 0
12 SEAUE 55. 9 0
13 SEA TR 55. 7 0
14 SEA I 56. 2 0
15 FEATHH 55. 9 0
16 SEATHH 55. 7 0
17 - SEABUE 55. 8 0
18 ST 55. 6 0
19 SEEBUE 55.7 0
20 e 55. 9 0

&z D-MRik R-EE F-RK 0-Rffh. AKX, ALY
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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10 T 8 ;W

A5 6 IR B & AR filf: 43
No Name of Test Items Impact
Hemt | MHaRA TRt hE AR
Sample No Sample Status i, Extemfogl'cmperature Other Event

1 ARTEH / 0
2 ARTEH / 0
3 AR U 0
4 ARTEH / 0
5 ARTBOE - 0
6 SERTUE / 0
7 TCA TN H / 0
8 eI / 0
9 JERTRH / 0
10 T / 0
11 A2 H

12

13

14

15

16

17

18

19

20

&ix: D-MIK F-ARK 0-LMKk. AKX
Note: D-Disassembly F-Fire O-No Disassembly & No Fire
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F10m F oW

5 7 ISR B & AR ek 1l T
No Name of Test Items Forced discharge
Moo b5 MR FALR K
Sample No Sample Status Other Event

1 SEA T 0

2 SEATH Y 0

3 bty G| 0

4 SEATHHE 0

5 SEATH 0

6 AT 0

7 SEAETHH 0

8 SEA T 0

9 SEA T 0

10 56T H 0

11 LA H

12

13

14

15

16

17

18

19

20

&ix: DAk F-RK 0-RMIK. AAK
Note: D-Disassembly F-Fire O-No Disassembly & No Fire

T W e mw @
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